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EXPLODED VIEW: EV 9.0L CPL 130KW ALT-TOWER 

DRAWING #: A0001685589  GROUP A 
APPLICABLE TO: 

 

ITEM PART# QTY. DESCRIPTION 

REVISION: CN-0054046-B  PAGE 2 OF 2  

DATE: 8/4/2022 

 (1)1 0J75960ST0R 1 MAIN, ALT TOWER 390 W/ SHROUD  
 (1)2 0H94310ST0R 1 TOP, ALT TOWER 390 SINGLE CB 
 (1)3 0H94320ST0R 1 COVER, ALT TOWER 390 
 4 G024983 4 SCREW HHTT 1/4-20 X 3/4 CZ 
 5 G056326 3 TRIM VINYL BLACK 1/8GP (8”LG) 
 (1)6 0J01360ST0R 1 PLATE, WIRE HARN BLOCKOFF 
 7 0J5464 2 SCREW THTT M5-0.8 X 16 ZP 
 8 G052250 1 TAPE FOAM 1X1 (52” LG) 
 9 G022473 4 WASHER FLAT 1/4-M6 ZINC 
 10 G056326 2 TRIM VINYL BLACK 1/8GP (6”LG) 
 11 0C2454 12 SCREW HWHT M6-1 X 16 N WA Z/JS 
 12 0C1229 1 DECAL WARNING ELECTRICAL SHOCK 
 13 G022097 4 WASHER LOCK 1/4-M6 
 14 0J1618 1 HARN EXCITATION NEXUS C3/C5 
 15 0J1857A 2 CT BRKT 2.25 WINDOW FRAME 
 16 0J0481G 2 XFMR CURRENT 600A W/O BRKT UL 
 17 G022145 4 WASHER FLAT 5/16-M8 ZINC 
 18 G022129 2 WASHER LOCK M8-5/16 
 19 G042907 2 SCREW HHC M8-1.25 X 16 C8.8 
 20 G045771 2 NUT HEX M8-1.25 G8 CLEAR ZINC 
 
NOTES (UNLESS OTHERWISE SPECIFIED): 
(1) SHEET METAL PARTS LISTED IN THE BOM TABLE, PRIOR TO 1/1/16, ARE REPRESENTING GENERIC 
      PARTS (NO COLOR) : 
    •  MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO SAP BOM. 
    •  CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) 
       IN THE SYSTEM  FOR CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).  
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